http://www. parsun. com. cn |I('S\‘PAQ)|.II'|

Bl

GEIEs
PARTS CATALOGUE

&

AN BESDULBERIRAE
SUZHOU PARSUN POWER MACHINE CO.,LTD



B K

CONTENTS

E— — — — — — — — — — — — — — — — - = = — = — — — 1~2
BRACERT o »v m i —omwe o os s 5 s b A e e e e e an 1~2
BEERE— — —— — = o e e e 3 44
STEBRING— — o o= e sw o s s 5w o s e e e e e en e A 3~4
ALEERHE- — — — — — — — — — — — — — — — — — — — — - 5~6
UPPER CASING - — — — — — — — — — — — — 5~6
KE - — — - — — - — — — — — — — — — — — — — — — — - 7~8
BOTTON BORLINB oo —s oo s ow pm ow 2 o o 53 g i 2y 2 22 i 2 £ 7~38
BHRE - — — — — — — — — — — — — — — — — — — — — — -~ 9
CONTROL: BYSTEM:— = — oo s o oo ss o s os o s o5 v wa s os o s o 9
ATEERBEHELE — — — — — — — — — — — — — — — — — — — 10~12
LOWER CASING & DRIVE — — — — — — — — — — — — — — — — — — — 10~12
BB - e s s e e e s e s e v a e s e 13~ 14
BLECTRICAL SYSTEM — — — — — — — — — _ _ _ _ . — _ — — _ _ 13~14
BHHBB— —— v = 2 o = o v e e e e e e e e 15
INTAKE SYSTEM — — — — — — — — _ _ . — . 15
WA E — — — — — —16~17
CRANKSHAFT & PISTO0N— — — — — — — — — — — — — — — — — — —16~17
BRI - s s s e e e we w e e e s A Sw me A% A ww — 18~19
ERANEGASE —— = o= »v mw oo o e ms e e ms as e ms e a A —18~19
BB — — — — o e e e e s e e e e e 20~21
FURE, SUETEM — — — — o o e o e o e e e e e e e 20~21
W — — — — e e e e e e e e —22~23
STARTER — — — — — — — — — — — — — o — — — 22 ~23
WL~ — — — — —— — = = = oy e — 24~125
TOP COWLING ASSY- — — — — — — — — — — — — — — — — — — — — 24~ 25
weg - - - - - - - - - - - - - - - - — - — — — — — 26
PUBL: TANE= «— »= oo s oo o — s wo 5w os S o s 55 ws 26 o5 —ea wn i o 26
EIMLEBRBED — — — — — — — — — — — — — — — — — — — I~-m
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — — — — I~
MFEIGESF) — — — — — — — — — — — — — — — — — — — — — v~V

APPENDIX 1 (REPATE KIT) — — — — — — — — — — — — — — — — — — — Vv~V

MEIWES — — -
APPENDIX 2 (REPAREEKIT) — — — — — — — — — — — — — — — — — — VI ~ VI



o/
3P

T9.8(T8,T6) ZAFM | pace 1 0F 26
ke | #%
PARTS NAME: | BRACKET

35—

SN, PART KO, DESCRIPTION DESCRIPTION (TY REMARES
$EEE  |Rp40 4K D 4% EX s b

1 [T8-00000004 RE4B ABSORBER B 2

2 [18-00000005 HHERD ABSORBER B (FRONT) 1

3 [18-01020000 ERaxas STEER BRACKET ASSY 1

4 [F8-01010200 RERERFAH THRUST ROD ASSY 1

5 [F4-01050002 Evng CONICAL SPRING 1




T9.8(T8,T6) ZAFM | pace 2 0F 26
k4% | #E
PARTS NAMB: | BRACEET
K. PART KO, DESCRIPTION DESCRIPTION 0TY REHARES
SHEE R4S FHAH D FHAHED 4 £
6 [F4-01020000 REHE (£) 4% BRACKET ASSY (LEFT) 1
7 [F4-01000002 HAB 2K PLATE, THO HOLE 1
8 |GB/T889, 1-HS FERKENEES 1B NUT M8 1
9 [cB/T6170-M6 AR oo NUT M6 3
10 |6B/T97. 1-6 T4H 6 VASIHER 6 ;
11 [F4-01010004 RAERER CLAMP HANDLE, STERN 2
12 [F4-01010005 RREEEREG RIVET, CLAMP HANDLE 2
13 [Fé-01010002 L E3 Y it CLAYP SCREW p
14 |F4-01010003 RHREREE CLAYP PAD 2
15 [F4-01000003 RE&E VASHER, NYLON 2
16 [T8-01010101 KEZR ROTARY BRACKET 1
17 [18-01000002 KR R4E VASHER, ROTARY BRACKET 2
18 |T8-01000003 KEIRME BUSHING, ROTARY BRACKET 2
19 [F8-01000L00 threils LOCKING BLOCK ASSY 1
20 [rs-01010102 SRS SPRING, LOCKING 1
20 |GB/T5783-H8K30 AAER MBI30 BOLT MX30 1
22 |P4-01010000 *RHE (F) 44 BRACKET ASSY (RIGHT) 1
23 |6B/T5782-H8X140 AR HBXI40 BOLT M8X140 1
24 |B/T5782-M6X130 AR MOX130 BOLT MgX130 1
25 [F8-01010001 W TUBE, BOLT 1
26 [18-01000001 0A M $19.8x04.2 0-RING 919, 81¢4.2 2
27 [F8-01010108 REIREH SHAPT, ROTARY BRACKET 1
28 [0B/T896-5 FO#E S CIRCLIP § y
29 [T8-00000002 RESA ABSORBER 4 2
30 [T8-00000003 HRERA ABSORBER A (FRONT) 1
31 [CB/TS783-M6x8 AARE Hixs BOLT H6x8 1
33 [115-02010100 EHHNE B TIGHTVIRE B 1
33 |GB/TS782-M6x65 AHEH MEx6S BOLT Mgx65 2
34 [T8-00000001 BERAR SHELL, ABSORBER )
35 |6B/T91-2x15 Fodxls PIN, COTTER 2x15 1
36 [18-03000011 REGER IR BRACEET, CONNECTING ROD 1
37 |18-03000012 B R CONNECTING ROD, LOCKHOOK 1
3 [Fe-01010111 WEEHFEL TIE-IN, CONNCTING ROD 1
39 [F8-01010109 NEd# SPRING, WREST 1
40 |T8-01010106 REAENE INNER FRAME, ROTARY BRACKET | 1
11 |TB/T7940. 1-H6 ERRKHHAR M6 OILER N6 2
42 |Fs-01010104 IHERE SPRING, SUPPORT 1
43 |Ps-01010L03 TREREHE BUSHING y
4 |r3-01010105 FRERK PRESS PLATE {
45 |GB/TS783-M6X12 AR Hex1) BOLT MeX12 2
46 [F8-01010300 RERGTHESE SUPPORT ASSY 1
171 |F4-01030103 R HANDLE COVER 1




19.8(T8,T6) M | pace 3 0F 26

Rk (BRES

PARTS NAME: [STEERING




19.8(18,T6) PAGE 4 OF 26
Fuk4% (BRE4
PARTS NAME: |[STEERING
SN, PART 0. DESCRIPTION DESCRIPTION (1Y REMARES
BREE | g#E% FH4REX LR GO §E £k
1 |T8-01030100 HIRESE THROTTLE CABLE ASSY 2
2 |6B/T889. 1-H8 IR AR & 4 RERYS {LOCKNUT 8 1
3 |T15-01000005 FRREAESR PLATE , HANDLE ORIENTATION | 1
4 | T15-01000004 e (1) BUSH , IANDLE (LOW) 1
5| T15-01000003 HEEERE VASHER , NYLON 1
6 |T15-01000002 ¥H L WASHER , ¥AVE ?
1 | Tt3-01000001 FHHE®R BUSH , HANDLE (HIGE) 1
§ | CB/T899-18X25 JL B AEMRX1S BOLT, DOUBLE HEAD M8X25 1
9 |T15-01020001 B HANDLE, STEERING 1
10 |T15-01020002 ¥4 TH e STAY 1
11 |GB/1818-45%12 oA L RATNSHL) SCREW MSX12 2
12 | F4-01090401 ik J AR | STOPER , BANG ROPE ASSY 1
13 | T15-01020003 REFX4AH% ENGINE STOP SWITCH ASSY |
14 | F4-01090100 FAI 4% LEVER , THROTTLE ASSY 1
15 | F4-01090004 EELE NYLON WASHER 1
16 | F4-01090003 REFRELERS FRICTION 1
17 | CB/T820-H5x25 T L AT x2S SCREW M5x25 1
18 [T15-01020300 ERFREREAH STRERING HANDLE ASSY |
19 |GB/T848-10 MEEL SMALL WASHER 10 1
20| P4-01090007 EhEs SPRING , COMPRESSION 1
2 | F4-01090006 HE BUSH 1
1 |Fe-01090200 LA A e 44 HAXD BUTTON ASSY 1
23 | GB/T91-#1. 6x12 Fod¢lox1l PIN , COTTER 1
24 | F4-08000014 E HANDLE MARK 1 1
25 | F4-08000016 #RERHE CAUTION MARE 1




T9.8(T8,T6) FHFM | Pack 5 0F 2

ke [ALRKERA

PARTS NAME: |UPPER CASING




T9.8(T8,T6) ZEAFM  [pact 6 o 26
FoE4%  |ALEERA
PARTS NAME: |UPPER CASING
SK. PART KO, DESCRIPTION DESCRIPTION 0TY REHARES
SHEE R4S FHAH D AR ED 4 £

1 |T8-02000002 X% (5) WATER PIPE 1 S

T8-02000002L A% (L) FATER PIPE(L) 1 L
2 [18-02000003 IRRBHHE RUBBER SEAL, WATER PIPE 1
3 |T8-00000008 RN ooxl8 PIN 96218 2
4 |T8-00000007 ALEE RS H GASKET, UPPER CASING 1
5 |oB/5783-M6x20 ARG Hex20 BOLT Méx20 !
6 |cB/T97.1-6 T4H 6 WASHER 6 12
T |GB/T5783-H6x35 AR Ex3s BOLT M6x35 6
g [T8-02000001 AIEERK UPDER CASING 1
9 [F8-02000011 FkRA M6x23 BOLT Hex23 2 L
10 [F8-02000012 FLE# Mox28 BOLT Méx28 2 L
11 [F8-00000005 B ZAE o8x10 DOVEL PIN, 98x10 2 L
12 [GB/T6170-M6 avik A NUT N6 4 L
13 [F8-02010001 £4k EXTENSION 1 L
14 [F4-02000011 b 4ct Lkl SEAL, SHIFT ROD 1




T9.8(T8,T6) FAFM  [Pack 7 0F 2

XAk | RE

PARTS NAME: | BOTTOM COWLING




T9.8(T8,T6) ZAFM | race 8 07 2
k4% | RE
PARTS KAME: | BOTTOM CONLING
SK. PART KO, DESCRIPTION DESCRIPTION 0TY REHARES
SHEE R4S FHAH D FHAHED 4 £
1 [18-03000001 EE BOTTOM COWLING 1
7 |T8-03010005 HABNEELE PLATE, TIGHTWIRE 1
3 |GB/T97.1-6 T4H 6 WASHER 6 7
4 |eB/5783-Nexls KRR Hoxl6 BOLT M6x16 2
5 [18-03000006 EfiZ:2S CIRCULAR PLUG |
6 |6B/T5783-M6x20 ARG Mex20 BOLT M6x20 5
7 |F8-03010006 RAURE R ER PLATE, SHIFTLEVER STOPPER | 1
g [F8-03010005 ik S STOPPER, SHIFT LEVER 1
9 |GB/T889. 1-HS A LBHAEAAYERR N5 [LOCKNUT HS 1
10 [6B/97.1-5 T4HE 5 VASHER 5 !
11 [F4-05000020 REGQEHELY SEAT ASSY, LOCKING HOOK 1
12 |GB/T818-M5x16 + SR A LM ETHSx16 SCREW, PAN HEAD MSx16 1
13 [P4-05000023 HEG R HOOK, LOCK 1
14 |F2. 6-05000004 12 GRS RUBBER PLUG 1
15 [18-03000005 L RUBBER PLUC, ANULAR 1
16 [8-03000009 FEENYE TACKET, CONNECTING ROD 1
17 [18-05000008 FApEERE GASEET, EXHAUST PIPE 1
18 |GB/T93-6 BUAE 6 SPRING-VASHER 6 4
19 |T8-05000007 A% EXHAUST PIPE 1
20 [F-05000200 B L a FUEL CONNECTOR ASSY 1
21 |GB/T6170-H6 R M6 NUT M6 1
20 [T8-03000015 HIIHETE TACKET, CABLE 1
23 |F25-03000003 52 40 ES RUBBER PLUG 1
24 [T8-03000014 LEANES HANDLE, ATR CHOKE 1
25 [18-03000013 B E BUSH, AR CHOKE 1




T9.8(T8,T6) FAFM [ PacE 9 0F 2
Faaf | 8RS
PARTS NAME: | CONTROL SYSTEM

5. PART KO, DESCRIPTION DESCRIPTION (11} REMARKS
SREE  [#p4% FHEH 0 AR EX }E ¥ 23
1 [T8-03010100 EHFRAR HANDLE, GEAR SHIFT 1
2 |GB/T8%6-T FoME 71 CIRCLIP 7 1
3 |18-03010001 SHEREEE RUBBER LOOP, HANDLE 1
4 [18-03010003 W BB ROCKER, DETENT |
5 [r8-03010002 FRERAE BUSH, HANDLE p
6 [T8-03000008 AN SHIFT ROD 1
7 [18-03010006 EASAY BLOCK, CEAR SHIFT 1
g  [18-03000010 PR JOINING, GEAR SHIFT 1
9 [cB/T896-9 FoE 9 CIRCLIP § 1
10 |T8-05000010 CER RS Ed CONNECTING ROD, MAGNETO COIL | 1
11 [GB/T6170-HS AREE 5 NUT § 1
12 [T15-04040005 BREREX TIE-IN, COIL 1
13 [F25-05160002 x¥ 01 SPRING @11 1
14 [Fs-0101011t 3% TIE-IN, CONNECTING ROD 1
15 [T8-05000605 LRI ROCKER, MAGNETO COLL 1
16 [T8-05000606 TR BE R PLATE, ACCELEROGRAPH ENFORCE [ 2
17 [cB/m93-5 B4 S SPRING FASHER $ 2
18 |CB/T818-M5x20 2 & LT M5x20 BOLT M5x20 2
19 [T8-05000604 TR BEAT LINE, ACCELEROGRAPH CONTROL | 1
20 |18-05000022 #IIEHBEFEL TIE-IN, LINE 1
21 |T8-05000603 HIIRfTBEE ROCKER, ACCELEROCRAPH ENFORCE| 1
22 [F8-05000602 A RE KL L MAIN PULLEY 1
23 [18-05000600 HAREHE [NTAKE MAINFOLD ASSY 1




T9.8(T8,T6) FAFM | Pack 10 0F 26

ENRAR | ATEEANENRY

PARTS NAME: |LOWER CASING & DRIVE




T9.8(T8,T6) ZEAFM  [Pack 11 0F 26
EREAR | ATEEAREHEY
PARTS NAME: |LOWER CASING & DRIVE
K. PART KO, DESCRIPTION DESCRIPTION (0TY REHARES
$EEE  |EpsE FALRER ALK ED #E A
1 [18-04000000 ATEEEKLR L) LOYER CASING ASSY (L) 1 L
T8-04000000 ATRERKER O LOVER CASING ASSY (5) 1 S
2 |B/TST83-M6XSO A AR NEXS0 BOLT, HEXAGON M6X50 4
3 |6B/197.1-6 T4 WASHER 6 1
4 |F8-04000013 AEERA SEAL 1
5 |F8-04000009 KRRk VATER PUMP 1
6 [F8-04000010 XERAR INNER SHELL, WATER PUMP 1
7 |F8-04000200 AEHE TMPELLER 1
§  [F8-04000008 5=t B GASEET, OUTER PLATE 1
9 [F8-04000007 A OUTER PLATE |
10 [F8-04000006 AR T E RS GASKET, OUTER PLATE 1
11 [F8-04000102 XRE VATER PPUNP SEAT 1
12 |GB/T818-M5x6 TR LA W5x6 SCREW Mzt 1
13 |GB/T5783-H6x25 AR M6x2S BOLT Mex25 2
14 [F8-04000011 O A PLATE, 0-RING 1
15 [F2. 603000009 O 4 0-RING 1
16 |6B/T6L72, 1-H5 ARERE M5 NUT M5 1
17 |18-04010000(0) EROBHAH L) CAM ASSY, SRIFT 20D (L) 1 L
T8-04010000(S) OB H4AE G) CAM ASST, SHIFT ROD(S) 1 §
18 [F8-04000101 KEEH 12, 112418 0L SEAL 1
19 [F8-04000004-1 BER A 0. 10m SHIM 0. 10mn
F8-04000004-1 Ba%ER K 0. 15m SHIH 0, 15m
F8-04000004-3 Ba%ERA 0. 20m SHIM 0, 20z
20 [F8-04000005 KREE RS GASKET, WATER PIMP SEAT 1
21 [F8-04000016 AR GASKET, WATER SEAL 1
2 [F8-04000015 A# VATER SEAL 1
23 [F8-04020001 (1) Basas L) DRIVE SIAFT ASSY (L) 1 L
F8-04020001 (5) B ©) DRIVE SHAFT ASSY(S) 1 §
24 [F8-0400002L e PIN, DORER 1
25 [F8-04000003 M PINION 1
26  [NSE FI-1516 A& BEARING 1
27 [F4-03000024 ig Bk GASEET 3
28 [F4-03000023 iR LR i PLUG, OIL HOSE 3
29 |CB/T823-M4x25 TN LR W25 SCREV Méx25 1
30 [F8-04000017 #An WATER INLET 2
31 |GB/TS783-M6x35 ~AEEE Nox3S BOLT, AEXAGON M6x35 4
3 [F8-04000001 KFEE#K LOYER CASING 1
33 |cB/T889. 14 ARG RS W NUT M4 1
34 |GB/T86L. 1-6 R4 LOCK WASHER 6 1
35 [F8-04000018 ATH# ANODE 1
3% |cB/T276-6204 RARAA 6204 BEARING 6204 1
3 [Fs-0d000012-1 ERERERE 0. 10m SHIN 0. 10mt
F8-04000012-1 FAERERF 0. 15m SAIM 0. 15mm




T9.8(T8,T6) ZEAFM  [Pack 12 OF 26
EREAR | ATEEAREHEY
PARTS NAME: |LOWER CASING & DRIVE
K. PART KO, DESCRIPTION DESCRIPTION (0TY REHARES
SEER (2453 44RO FHER XD §E £t
38 |F8-04010000 TR GBAR, FORWARD 1
39 [F8-04000305 Fama PIN, CLUTCE 1
40 |F8-04000300 Krkasn SHART ASSY, PROPELLER |
g [oa/mem. 13 sxs |EMEEREEES 3.5K8  [PIN 35528 1
49 |F8-04000303 AB#LE CLUTCH, DG 1
43 |F3-04000302 BoRuE SPRING, CLUTCH 1
44 |F8-04000301 Ly -34 SHAFT, PROPELLER 1
45 [F8-04000012 LA VASHER 1
46 [F8-04000014 CLEVES GEAR, REVERSE 1
47 [F8-04040000 ATRERAELE COVER ASSY, LOWER CASING 1
48 |cB/T276-6004 B HRE&6004 BEARING 6004 1
49 [F8-04040002 ATEZWE 0-RING 1
50 |F8-04040003 HBHA BEARING 1
51 [F8-04040001 ATRfkE COVER, LOVER CASING 1
57 [F8-04040004 W 315228610 OIL SEAL 1
53 |GB/T5783-H6x20 7~ M6x20 BOLT Mx20 2
54 [F8-04000019 Bk sa% CUSHION, PROPELLER 1
55 |P8-04000020 SEkadhn VASHER, PROPELLER SHAPT 1
56 [F8-04050000 SRkan PROPELLER ASSY 1
57 |6B/T96-10 A%HE 1) WASHER 10 1
5§ |P15-060000L6 ViKY 3 NUT, KEXAGON 1
59 |cB/T91-2. 5%20 Fo4 2. 5%20 PIN, COTTER 1
60 [F8-00000005 B F A 0810 DOWEL PIN (@8x10 )




19.8(T8, T6) &

it

PAGE 13 QF 26

FHEL R

LAE4

PARTS NAME:

ELECTRICAL SYSTEM

1




T9.8(T8,T6) ZEHAFM [ Ppach 14 0F 26
FhE4%  |RERE
PARTS NAME: | ELECTRICAL SYSTEM
K. PART KO, DESCRIPTION DESCRIPTION 0TY REHARES
SHEE R4S FHAH D FHAHED 4 £
1 [F8-05000024 TREE NUT, FLYWHEEL 1
2 |T15-04000011 TREELE VASHER, FLYYHEEL NUT 1
3 |6B/T5783M6x12 AR Hoxl) BOLT M6x1?2 3
4 |eB/T93-6 BU4E 6 SPRING-WASHER 6 6
5 |T8-05000015 LS PULLEY, STARTER 1
6 [T8-05040000 TRk FLYWHEEL ASSY 1
T |cB/T818-Hdx6 TFHEE LR Wx6 BOLT Mdx6 1
§  [cB/T93~4 R4E 4 SPRING-FASHER 4 1
9 [18-05000703 TEER PLATE, LEAD 1
10 [18-05000702 BuA & RAH COIL ASSY, MAGNETO 1
11 |6B/T818-H6x25 + 7 LRAT Nox2S BOLT H6x25 2
12 |GB/T819. 2-H6x12 LA Mx1d BOLT Mex12 4
13 [6B/T6170-M6 AR Mo NUT M6 1
14 |18-05000705 Rprsh LIMIT-BLOCK 1
15 [18-05000706 #H5% LINKAGE JOINT 1
16 |GB/T818-H5x10 & LR M5x10 BOLT Msx10 )
17 |6B/T93-5 FH4E S SPRING-¥ASHER 2
18 [18-05000704 RARAS ORIENTATION BLOCE, NYLON 2
19 [18-05000018 FH SEMICIRCULAR KEY 1
20 [T8-05000701 REdE HAGNETO SEAT 1
21 |NGK BPR7HS10 K SPARK PLUG 2
20 [r25-05000016 EAE% CLIP, NYLON 1
23 |18-05030000 AEARK HIGH PRESSURE ASSY 1
24 |B/T5783-M6x20 AR N6x20 BOLT Mex20 2
25 |oB/m97.1-6 44 6 VASHER 6 2




19.8(18,76) ZHFHt

PAGE 15 QF 26

EHELH:

#5944

PARTS NAME:

INTARE SYSTEM

[SK. PART NO. DESCRIPTION DESCRIPTION Qry REMARES
SREE (R4S FHELRK D FhEREX ¥ A
1 |6B/T5783-H6x85 FAEH exss BOLT Hex8s 2
2 |GB/T96-6 A%E 6 BIC WASHER 6 2
1 [18-05000900 REHTE SILENCER 1
4 |18-05000012 B ERE GASKET, CARBURETOR 1
5 |r2s-oso0003s NG W8x80 BOLT M8z80 2
6 |GB/T97.1-8 T4 8 WASHER 8 2
7 |T8-05000020 AAEH Wox15 BOLT M6x75 4
8 |cB/r97.1-6 F4H 6 WASHER 4
9 [Ts-0s000601 $EHH MANTFOLD, INTARE 1
10 |Ts-0s000009 B GASKET A, INTARE VALVE SEATING | 1
11 |T8-05000500 HH VALY SEATING ASSY, INTARE 1
12 |T8-05000014 FEAE G GASKET B INTAKB VALVE SEATING [ 1
13 |T8-05000504 W E R FITED PLATE, VALVE 2
14 |T8-05000501 igl) VALVE SEATING, INTAEE 1
15 |T8-05000502 il VALVE, INTARE 2
16 |T8-05000503 o LIMITATIVE PLATE, VALYE 2
17 [cB/193-3 BELE 3 SPRING-WASHER 3 6
18 |6B/T818-M3x8 +EEARY B8 BOLT M358 6




PAGE 16 QF 26

_—
=]
T
[}
—
5= s
v I
41 E—
<= |
B 02| 5
ol | et
—| | =
M
== S
o0 |
Tc.ﬂ.ﬂm
On.nm.ﬁmhm
o | RE| =
T&Hm
%mm
| =

— — —

N

19 -

] ‘g




19.8(T8, T6) &

it

PAGE 17 OF 26

FhEAHk | BEER
PARTS NAME: | CRANKSHAFT & PISTON
SK. PART KO, DESCRIPTION DESCRIPTION 0TY REHARES
BREE (2445 AR ER FH4R G hE e

1 [T8-05020001 B% R 2023507 OIL SEAL 20x35¢7 1
2 |T8-05020100 R CRANKSHAFT  ASSY 1
3 |T8-05020002 B WRMA6204 (F4) BEARING 6204 3
4 |T8-05020102 ikt PIN, CRANESHAFT 2
5 |T8-05020101 LR ) BLOCK, SWING A 1
6 [T8-05020104 31 CONNECTING ROD )
T |T8-05020103 AstHA 017x923113.8 QUILL BEARING 1
§  [T8-05020105 WAL B BLOCK, SWING B 1
9 |T8-05020106 kA LOCATING PLAKE, CRANKSHART | 1
10 |T8-05020107 B 25x4m0, 5 OIL SEAL 25x47x7.5 1
11 [T8-05020108 RS C BLOCE, SWING C 1
12 [T8-05020110 RSk TAM, SYING BLOCK 1
13 |T8-05020109 LR ) BLOCK, SWING D 1
14 |T8-05020007 H4HA 014x018x19 QUILL BEARING @14r@18x19 | 2
15 |GB/T895.1-14 LANLLE 1 CIRCLIP 4
16 |T8-05020005 EEH PIN, PISTON 2
17 [T8-05020004 i PISTON 1
18 [T8-05020008 FERI (F4) PISTON RING I (BLACK) 2

HERL (B) PISTON RING I (WHITE) 2
19 |T8-05000402 EAS ALY OIL SEAL 20x40x7 1
20 |F8-02000002 Baishima 12, 1x28:5 OIL SEAL 12. 1x28x5 2
21 |18-05000006 E A GASKET, OIL SBAL CASING 1
22 |T8-05000401 E DS CASING, OIL SEAL 1
23 |GB/T97.1-6 T4 6 WASHER 6 1
24 |GB/T5783-M6x20 AARA Hoxl0 BOLT Méx20 2




PAGE 18 QF 26

19.8(T8,16) ZEEH

RAkAH |has

(RANKCASE

PARTS NAME:




T9.8(T8,T6) ZEAFM  [Pack 19 OF 26
FHMAR (haE
PARTS NAME:  |CRANKCASE
K. PART K0. DESCRIPTION DESCRIPTION Ty REMARES
SEEE | E44% AR D SHARER) hE b4
1 |T3.6-04000017 AAER Hex30 BOLT M6x30 13
2 |6B/197.1-6 T#HE 6 FASHER § 26
3 |18-05000201 bk R PLUG, CYLINDER HEAD 1
4 |T8-05000200 Al CYLINDER COVER 1
5 [r15-0d000010 YiE THERMOSTAT 1
6 |T8-05000100 g b GASKET, CYLINDER HEAD 1
7 |cB/rs783-HEx20 FAER H6x20 BOLT M6x20 4
8 |T8-05000016 RABLTE LEFT BRACKET, STARTER 1
9 |Ts-05000017 RABAELE RIGHT BRACKET, STARTER 1
10 |T8-05000001 E% O8xdix120 0IL PIPE ©8xDéx120 1
11 |T8-05000019 WA CLIP SPRING,OLL PIPE 4
12 |T8-05010103 g QIL NIPPLE 2
13 |T8-05000031 NAEE Hoxs BOLT Méx50 2
14 |T8-05010201 W CRANKCASE 1
15 |F15-00000006 Lhd O6x1) DOWEL PIN (éxl] 2
16 |T8-05010102 ARAk CAS NIPPLB ASSY 2
17 |T8-05000300 B R 4 CHECK VALVE ASSY 2
18 |T8-05000002 E#%E 08xD4x230 0IL PIPR ©8x®4x230 1
19 |18-05010101 Wik CYLINDER CASE 1
20 |T8-05010000 Vs Ea s CRANKCASE ASSY 1
211 |r4-03000024 EHAE GASKET 1
22 |GB/T5783-H8x8 AEEE N8x8 BOLT M8x8 1
23 |T8-05000004 FAEHE CASKET, BXHAUST COVER 2
24 |T8-05000003 #40E TNNER COVER, EXHAUST 1
25 |T8-05000005 H40E OUTER COVER, EXUAUST 1
26 |GB/T5783-M6x25 AR Hoxls BOLT Méx25 7
27 |18-00000006 K EHE GASKET, ENGINE 1




19.8(18,16) E#

PAGE 20 QF 26

EHELH:

it
BuAd

PARTS NAME:

FUEL SYSTEM

SN PART 0. DESCRIPTION DESCRIPTION 4] RAMARES
SHER | FHHT FHEZ D FHEH R E %

1 [Pa-04000030 WEEE B CLIP SPRING B,0IL PIPR 4

7 |T8-03000003 e o10:05x120 0IL PIPE O©10xD5x120 1

3 |F4-05000300 B m FILTER ASSY 1

4 |T8-03000002 B EHE 0IL PIPR 1

5 |T8-03000004 WEREE ABSORBER, O1L PIPE 1

6 |T8-05000800 (81331 CARBURETOR ASSY 1

7 |6B/T818-H4x22 LA LR SCREW M4x22 4




T9.8(T8,T6) ZEAFM  [Pack 21 0F 26
p L8 S S Y
PARTS NAME:  |FUEL SYSTEM
K. PART K0. DESCRIPTION DESCRIPTION Ty REMARES
BELE |RHES b EZA DY SHARGED hE b
g |6B/T93-4 BRSE 4 SPRING-WASHER 4 10
g [T8-05000834 . 353 COVER, FUEL PUMP 1
10 |T8-05000833 BHREEHE GASKET, FUEL, PUMP COVER 1
11 [6B/T6170-M3 AEEE 0 NUT 43 2
12 |18-05000830 BER FUEL PUMP SHELL 1
13 |R4-04090005 B A CHECK VALVE 2
14 [re-04090011 it Sl SCREW M3x5 2
15 [78-05000826 BHRRE DIAPHRAGY, FUEL PUMP 1
16 [78-05000829 BHExERE GASKET, FUEL PUMP 1
17 |T8-05000823 WARAL 0IL CUP 1
18 [78-05000824 HHEE DRAIN SCREW 1
19 |T8-05000825 Lt GASKET 1
20 |6B/T818-Mdx14 R R AT 14 BOLT Mdx14 4
1 |T8-05000822 HARE £ GASKET, OLL CUP 1
2 [18-05000821 314 PIN, FLOAT !
23 |6B/T818-Mdx6 TR LR x6 BOLT Méx6 1
34 |T8-05000820 A7 FLOAT 1
25 |T8-05000819 AR B4 NEEDLE VALVE ASSY 1
2% |18-05000819-2 LS § SPRING, NEEDLE VALVE 1
27 |T8-05000819-1 4 NEEDLE VALVE 1
28 [T8-05000808 il RUBBER CAP 1
29 [T8-05000807 EX b1 MIAN NOZZLE 1
30 |T8-05000806 iEA MIAN JET 1
31 |T8-05000805 FARERL SLOW JET 1
32 [T8-05000815 Erel WASHER, SWING LINK 2
33 |6B/T896-4 FofE 4 CIRCLIP 4 2
34 |T8-05000801 o B Ak CARBURETOR 1
35 |T8-05000816 ANk APRON, ACCELERATOR 1
3% [6B/193-3 BESE 3 SPRING-WASHER 3 3
3 |GB/T818-H345 TR LS BOLT H3xS 3
18 [T8-05000810 B PLUG 1
39 [78-05000809 BB RUBBER PLATE 1
40 |T8-05000811 [} PLATE 1
41 |6B/T818-M4x10 T ARAT Wx10 BOLT Héx10 2
42 [T8-05000803 R DES SPRING 2
43 |T8-05000804 R4 TDLE SCREW 1
44 |T8-05000802 #IIE LR STOP SCREW 1
45 [18-05000814 HITETE TWIST SPRING 1
46 |18-05000813 W H4E PIPE, SWING LINK 1
47 |T8-05000812 wTERAE ACCELERATOR BAR ASSY 1
48 |T8-05000022 HITBH B TIE-IN, 1
49 [T8-05000817 BRI SR ROD ASSY, ATR STRANGER 1
50 |18-05000818 EARE:D APRON, ATR STRANGER 1




19.8(T8, T6) &

PAGE 22 QF 26

FHEL R

R

PARTS NAME:

STARTER




T9.8(T8, T6) EA

L]

PAGE 23 OF 26

b4 | RIB
PARTS NAME: | STARTER
SK. PART KO, DESCRIPTION DESCRIPTION 0TY REHARES
SHEE R4S FHAH D FHAHED 4 £
1 [F15-07130106 HABHE SPRING, ARRESTER 1
2 [F15-05000029 HARAENE SPRING, TIGHTWIRE 1
3 |18-05050000 Ry BAH% STARTER ASSY 1
4 |18-05050100 ERBAEAH CASING ASSY, STARTER 1
5 |cB/T5783-Mex20 AT Hox20 BOLT H6x20 3
6 |GB/T97.1-6 T4H 6 VASHER 6 3
7 [F4-04130102 EHEFRE COVER, HANDLE 1
g [F4-04130101 EHFH HANDLE, STARTER 1
9 [T8-05050002 ek | SEAL, FROTHY RUBBER 1
10 [F15-07130105 HaB ARRESTER 1
11 |F8-05050002 RER WASHER, THRUST 1
12 [F8-05050003 RERER SPRING CASE 1
13 [F8-05050004 WHEE VOLUTE SPRING 1
14 [ra-04130013 e L MEATUS, START LINE 1
15 |F8-05050018 #it4% (9511, 680) START LINE 1
16 |T8-05050001 A WHEEL, START-UP 1
17 [F8-05050007 +#A4 SPRING, TENSION 2
18 [F8-05050006 E5E% PAYL, DRIVE ]
19 |F3-05050009 EHEE SPRING, PLATE 1
20 [F8-05050008 Ra®ER PLATE, DRIVE 1
21 |F8-05050010 131 ) BOLT 1
20 |18-05050200 HABNRAS ARRESTER, TICHTHIRE ASSY 1




19.8(T8,16) ZEEH

PAGE 24 QF 26

FHEL R

RE4H

PARTS NAME:

TOP COWLING ASSY




T9.8(T8,T6) ZEHAFM  [Pack 25 OF 26
EHe4% | MEAH
PARTS NAME: | TOP CONLING ASSY
K. PART K0. DESCRIPTION DESCRIPTION Ty REMARES
SEEE | FHGRT AR (D FHARGEX) ¥ £k
1 [18-06000000 HEa% TOP CONLING ASSY 1
2 [Fa-06000005 ] HOOK, LOCKING 1
1 [cB/T889. 1405 FABREAKLYREE WS |LOCKNUT S 2
4 [T8-06000003 Faukt SEAL |
© [eB/T6170-46 A6 NUT 6 4
6 [6B/191-6 HH4E 6 SPRING WASHER 6 4
7 |6B/197. 16 T4HES VASHER 6 4
g [T15-06000002 RN (£) MARK (LEFT) ,TOP COFLING 1
g [Fs-08000007 BT HARR 7 1 T8
F8-08000008 b 8 MARK 8 T9.8
F8-08000006 i 6 MARK. § T6
10 [18-06000001 e TOP COWLING 1
11 [T8-06000002 i COVER, TOP COWLING 1
12 [T15-06000001 TEHKH) WARR (RIGHT),TOP COWLING | !
13 |F8-03000010 SRR MARK, CEAR SHIFT 1
14 [cB/mer. 15 TH4E 5 VASHER § 2
15 |6B/T618-H5x12 T LT M5xl2 SCREW M5x12 2




19.8(18,16) B#

it

PAGE 26 QF 26

FHEL R

R (10)

PARTS NAME:

FUEL TANK(120)

S, PART . DESCRIPTION DESCRIPTION qr REMARES
SRR |RMGY EHAH X FHAH R E it

1 F15-09000000 HERR 0IL TUBE ASSY 1

2 F8-10000000 HEAY FUEL TANE ASSY 1

3 [p15-10010000 HyEae COVER ASSY, FUEL TANK 1

4 |oB/T81845x18 A L ETMS18 SCREW , PAN HEAD MSx18 4

I [oB/me.1-5 THES WASHER 5 4

6 [P15-10020000 HEHER (LEONETER ASSY 1

1 F15-10000003 g GASEET 1

8 [F15-10000002 WA STRAINER 1

3 [Fs-10000001 WAk FUBL TANE 1 (121)




PAGE T OF VI

——
T
[l
bt
£ =
ot
== [T
v =
b-llll\Y
== 3
e
F
— Loz
ol =
= || 5
oo
(TIIII
OO%MNM
o | B =
%mm
0




T9.8(T8,T6) ZEAFM  [Pace 1 OF VI
FREAR  (KhE R BER
PARTS NAME: |ENGINE ASSY (REPAIR KIT)
K. PART K0. DESCRIPTION DESCRIPTION Ty REMARES
SEEE | FHGRT AR (D FHARGEX) ¥ £k

1 |T8-05000000 SR ENGINE ASSY 1
2 [T8-05020001 did baE 20x3507 0IL SBAL 20x35x7 1
3 |T8-05020100 it CRANKSHAFT ASSY 1
4 |T8-05020002 B HRM&6L04 (FH) BEARING 6204 3
5 |T8-05020102 i PIN, CRANESHAFT 2
6 |T8-05020101 s A BLOCE, SWING A 1
7 |T8-05020104 #4f CONNECTING ROD 2
8 |T8-05020103 B4 A 017:023x13.8 QUILL BEARING 2
9 |T8-05020103 dh Bk B BLOCE, SWING B 1
10 |T8-05020106 s LOCATING FLAKE, CRANESHAFT | 1
11 |T8-05020107 dRME 2504717, 5 OIL SEAL 25x47x7.§ 1
12 |T8-05020108 TR BLOCE, SWING C 1
13 |T8-05020110 VRS JAM, SYING BLOCK 1
14 |T8-05020109 TR ) BLOCK, SING D 1
15 |T8-05020007 H4 A 014018519 QUILL BEARING ¢14xg18x19 | 2
16 |GB/T895.1-14 AAALER 14 CIRCLIP 4
17 |T8-05020005 i3 L PIN, PISTON 1
18 |T8-05020004 EE PISTON 2
19 [T8-05020008 BERT (B4) PISTON RING I (BLACK) 2

EERT (B4) PISTON RING T (WHITE) 2
20 [13. 6-0d000017 NEE# N30 BOLT M6z30 13
1 |6B/T9. 16 F4E 6 VASHER 3
2 |T8-05000201 ks PLUG, CYLINDER HEAD 2
23 |T8-05000200 Ahx CYLINDER COVER 1
M |r4-0400003¢6 i THERMOSTAT 1
25 [T8-05000100 k544 CASKET, CYLINDER HEAD 1
26 |6B/T5783-H6x20 AAYR Hox20 BOLT M6x20 6
27 |18-05000016 I Ty E LEFT BRACKET, STARTER 1
28 |T8-05000017 RARAE L% RIGHT BRACKET, STARTER 1
29 |18-05000001 % O8xdix120 0IL PIPE ®8x(@4x120 1
30 [T8-05000019 A CLIP SPRING,OLL PIPE 4
31 [78-05010103 % 0IL NIPPLE 2
32 |T8-05000021 FAER MexS0 BOLT M50 2
33 |T8-05010201 i3 CRANKCASE 1
34 |F15-00000006 A bxld DOWEL PIN (éxll 1
35 |T8-05010101 ik CYLINDER CASE 1
3% |T8-05010102 5 £l CAS NIPPLE ASSY 2
37 |T8-05000300 LR CHECK VALVE ASSY 2
38 |18-05000002 H% O8xdix230 0IL PIPE ®8xd4x230 1
39 [T8-05010000 S CRANKCASE ASSY 1
40 |F4-03000024 AL GASKET 1
a1 |6B/T5783-M8x8 AER W8x8 BOLT M8x8 1
47 |18-05000004 $AEH 4 GASKET, EXHAUST COVER 1




T9.8(T8,T6) FAFM  [Pace m oF VI
FREAR  (KhE R BER
PARTS NAME: |ENGINE ASSY (REPATR KIT)
K. PART K0. DESCRIPTION DESCRIPTION Ty REMARES
SEEE | FHGRT AR (D FHARGEX) ¥ £k
43 |18-05000003 #ANE INNER COVER, BXHAUST 1
44 [T8-05000005 540 QUTER COVER, BXHAUST 1
45 [6B/T5783H6x25 FAER Hox2S BOLT W6x25 7
46 | T8-05000402 WA 2024007 0IL SEAL 20x40x7 1
47 |R8-02000002 B 12, 1x28xS OIL SEAL 1. 1x2815 2
4 [18-05000006 E S Eb GASEET, 0IL SBAL CASING 1
49 |T8-05000401 Lk CASING, OIL SEAL 1
50 |Ts-05000014 HAREE S8 GASKET B, INTAKE VALVE SEATING | 1
51 |T8-05000500 HARELH VALYE SEATING ASSY, INTARE 1
52 |T8-05000009 FEMEERRA GASKET A, INTARE VALVE SEATING | 1
53 |T8-05000601 #EAuE MANIFOLD, INTAKE 1
54 [T8-05000020 AR WoxT5 BOLT M6x75 4
55 |F25-05000025 AR 18x80 BOLT M8x80 2
56 |cB/197.1-8 T4H 8 VASHER 8 ]




PAGE Tv OF VI

19.8(T8,16) ZEEH

RUhAH (ML (B44)

APPENDIX [ (REPAIR KIT)

PARTS NAME:




T9.8(T8,T6) ZAFH | e v orim
FHELH R (B84)
PARTS NAME:  [APPENDIX I (REPAIR KIT)
K. PART KO, DESCRIPTION DESCRIPTION 0TY REHARES
SEEE  |Rp4% AR D 4% ED0 S ki
1 [r8-02000003 IHEREHE RUBBER SBAL, WATER PIPE 1
9 [T8-00000007 K LEERAE HE GASKET, UPPER CASING 1
3 [F4-03000024 e B CASKET 3
4 [F8-04040002 ATEEBHE 0-RING 1
5 [F8-04040004 B A 315028X10  [OIL SEAL 1
6  [F8-04000005 ARERHE WASHER 1
T [F8-04000101 ARE A1 12458 |0IL SBAL 1
§  [F2.6-03000009  [0BEHE 0-RING 1
9 [F8-04000006 SR T GASKET 1
10 [F8-04000007 K OUTER PLATE 1
11 [F8-04000008 AR b St CASKET 1
12 [F8-04000200 AR TMPELLER 1
13 |F8-04000010 ARWR INNER SHELL, WATER PUMP | 1
14 [F8-04000013 AEBaE SEAL 1
15  [18-05000008 A TE R GASKET, EXHAUST GAS 1




PAGE VI OF VI

——

T

—

ot

[——]

—

e

== =

)“

%%(

1 =

SE e

= 2

)&HE

=) (=)

— 2= 52
oo

OO%MNM

o | B =

%mm

0

=
8

%
/

TN TS y\w&

—~< M ..Ia&&
) y o
% b Ny \
(=) vW/\le| (=]
3 '8y 7




T9.8(T8,T6) FAFM [ PAce v OF VI
ERAER: (RAEDBER)
PARTS NAME: | APPENDIX I (REPAIR KIT)
SK. PART N0 DESCRIPTION DESCRIPTION Ty REMARES
BRI [ FET AR (D FHARGEX) ¥ £k
1 [T8-05020001 WA i 20x3507 OIL SEAL 20x35x7 1
7 [78-05000100 fxfbd GASKET, CYLINDER HEAD 1
3 |F4-03000024 R EHR GASKET 1
4 |T8-05000004 BEEREHR GASKET, BXHAUST COVER 1
5 |T8-05000402 EAS LA 0IL SEAL 20x40x7 1
6 |F8-02000002 Bahdhindt 12. 122815 OIL SEAL 12, 132815 2
7 |T8-05000006 HHERE AR GASKET, 0IL SEAL CASING 1
g  [T8-05000014 HEREE 4B GASEET B, INTARE VALVE SEATING | 1
9 |Ts-05000009 FEREF S HA GASEET A, INTARE VALFE SEATING | 1
10 |T8-05000012 (R LiEaE GASKET, CARBURETOR 1
11 [18-00000006 KAflEad CASKET, BNGINE 1




	T8BM-20091109(解密)_页面_01
	T8BM-20091109(解密)_页面_02
	T8BM-20091109(解密)_页面_03
	T8BM-20091109(解密)_页面_04
	T8BM-20091109(解密)_页面_05
	T8BM-20091109(解密)_页面_06
	T8BM-20091109(解密)_页面_07
	T8BM-20091109(解密)_页面_08
	T8BM-20091109(解密)_页面_09
	T8BM-20091109(解密)_页面_10
	T8BM-20091109(解密)_页面_11
	T8BM-20091109(解密)_页面_12
	T8BM-20091109(解密)_页面_13
	T8BM-20091109(解密)_页面_14
	T8BM-20091109(解密)_页面_15
	T8BM-20091109(解密)_页面_16
	T8BM-20091109(解密)_页面_17
	T8BM-20091109(解密)_页面_18
	T8BM-20091109(解密)_页面_19
	T8BM-20091109(解密)_页面_20
	T8BM-20091109(解密)_页面_21
	T8BM-20091109(解密)_页面_22
	T8BM-20091109(解密)_页面_23
	T8BM-20091109(解密)_页面_24
	T8BM-20091109(解密)_页面_25
	T8BM-20091109(解密)_页面_26
	T8BM-20091109(解密)_页面_27
	T8BM-20091109(解密)_页面_28
	T8BM-20091109(解密)_页面_29
	T8BM-20091109(解密)_页面_30
	T8BM-20091109(解密)_页面_31
	T8BM-20091109(解密)_页面_32
	T8BM-20091109(解密)_页面_33
	T8BM-20091109(解密)_页面_34
	T8BM-20091109(解密)_页面_35

